Set of steering knuckles, new part Fiat 126P / 126 BIS

257.16 €
Price including VAT on scarp value, including 19.00% VAT, plus excl. shipping
This article is available.

Item number: 04013

Set of steering knuckles, new part:

ATTENTION: In order to achieve an optimum service life, the steering knuckles should be greased at least every 5,000 km and lubricated before the first use. It is also recommended to lubricate the steering knuckles before winter and before commissioning in spring as condensation can form in the cold season, which may lead to corrosion.

This product fits the following models:

  • Fiat 126P
  • Fiat 126 BIS
Scrap part deposit of 120 Euro charged for this article! This amount is refunded when we receive your old scrap part in a complete and clean state and in a condition that allows for overhauling, meaning no breaks or cracks. Please contact us if you have any doubts.

According to Directive R 153 of the German VAT Regulations 2008 [assessment basis for parts exchange deals or sales similar to parts exchange deals], this item is subject to VAT on scrap value, amounting to 19% of the scrap value.

Recommendations - Accessories:

Axle stub nut, right-hand thread (left side)
Fiat 500/126/600/850

Item number: 04003
Axle stub nut, right-hand thread: Valuable tips can be found under the...

Axle stub nut, left-hand thread (right side)
Fiat 500/126/600/850

Item number: 04004
Axle stub nut, left-hand thread: Valuable tips can be found under the heading...

Screw for steering knuckle, bottom, M10 x 1,25
Fiat 500/126

Item number: 04023
Screw for steering knuckle, bottom, M10 x 1,25: This product fits the...
1.30 €*
This article is available.
Recommended amount per car: 2

Screw for steering knuckle, top, M10 x 1,25
Fiat 500/126

Item number: 04024
Screw for steering knuckle, top, M10 x 1,25: This product fits the...
1.20 €*
This article is available.
Recommended amount per car: 2

Nut for tie rod end/screw for steering kuckle/leaf spring
Fiat 500 F/L/R/126/126P/600

Item number: 05012
Nut M10 x 1,25 for tie rod end/screw for steering kuckle and leaf spring:...
0.50 €*
This article is available.
Recommended amount per car: 14

Tie rod end, outer/short, ital. production
Fiat 500 F/L/R/126/126P til 5/87 /600D since 3/64 /770S/850

Item number: 05008
Tie rod end, outer/short, italian production: For more informations see our...
10.90 €*
This article is available.
Recommended amount per car: 2

Tie rod, left or right, ial. production
Fiat 500 F/L/R/126/126P til 5/87/600 D/600E/Seat 770S

Item number: 05021
Tie rod, left or right, italian production: This product fits the...
37.00 €*
This article is available.
Recommended amount per car: 2

Wheel-bearing grease (up to 160° Celsius), aging resistant

Item number: U21069
Wheel-bearing grease (up to 160° Celsius), aging resistant Reclosable and usa...

Customers who bought this item also bought:

Rubber cap for deaerator screw
Fiat 500/126/600/850/124/125/127/128

Item number: 08042
Rubber cap for deaerator screw: This product fits the following models:...
0.90 €*
This article is available.
Recommended amount per car: 4

Short nipple for brake lines (screw connection, M10 x 1,25)
Fiat 500 N/D/F 1.series/600

Item number: 08085
Short nipple for brake lines (screw connection, thread M10 x 1,25)): This...

Long nipple for brake lines (screw connection, M10 x 1,25)
Fiat 500 F/L/R/126/600

Item number: 08084
Long nipple for brake lines (screw connection, thread M10 x 1,25): This...

Axle stub nut, left-hand thread (right side)
Fiat 500/126/600/850

Item number: 04004
Axle stub nut, left-hand thread: Valuable tips can be found under the heading...

Axle stub nut, right-hand thread (left side)
Fiat 500/126/600/850

Item number: 04003
Axle stub nut, right-hand thread: Valuable tips can be found under the...

Screw for steering knuckle, top, M10 x 1,25
Fiat 500/126

Item number: 04024
Screw for steering knuckle, top, M10 x 1,25: This product fits the...
1.20 €*
This article is available.
Recommended amount per car: 2

Screw for steering knuckle, bottom, M10 x 1,25
Fiat 500/126

Item number: 04023
Screw for steering knuckle, bottom, M10 x 1,25: This product fits the...
1.30 €*
This article is available.
Recommended amount per car: 2

Set of front wheel bearings, for 1 side
Fiat 126 2.series/126P/126 BIS/500 Giardiniera/600/850

Item number: C20005
Set of front wheel bearings, for 1 side: This product fits the following...
17.50 €*
This article is available.
Recommended amount per car: 2
Legal note:

* Our offer is addressed to end consumers. So all prices are including 19 % value added tax and additionally freight costs.

Drawings could be alike. We can assume no liability to product informations. Pictured related equipment is not contained in the scope of delivery. Logos, descriptions and brands are property of the relative producer. Changes, mistakes and prior sale are subjected.